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The test results relate only to the samples tested.

The test results shown in the test report are traceable to the national/international standard through the
calibration report of the equipment and evaluated measurement uncertainty herein.

This report must not be used to claim product endorsement by TAF or any agency of the government.

The test report shall not be reproduced without the written approval of DEKRA Testing and Certification Co., Ltd.
Measurement uncertainties evaluated for each testing system and associated connections are given here to
provide the system information for reference. Compliance determinations do not take into account measurement
uncertainties for each testing system, but are based on the results of the compliance measurement.
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1. GENERAL INFORMATION

1.1. EUT Description

Product Name

WCDMA/LTE/5G Mobile Phone

Model No. EA211001,EC211001,EC211004
Test Sample EA211001

Trade Name FIH

IMEI No. 35552737

FCCID RYQEA211001

TX Frequency

WCDMA Band 2: 1850MHz ~1910MHz
WCDMA Band 4: 1710MHz~1755MHz
WCDMA Band 5: 824MHz~849MHz

Rx Frequency

WCDMA Band 2: 1930MHz ~1990MHz
WCDMA Band 4: 2110MHz ~2155MHz
WCDMA Band 5: 869MHz ~894MHz

Type of modulation

WCDMA: QPSK (Uplink); HSDPA: QPSK (Uplink); HSUPA: QPSK (Uplink)

HW Version

5.1

SW Version

EA211001_0110U

1.2. Antenna List

(TRX)
ANT2
(TRX)

Loop

No Manufacturer Part No Antenna Type Peak Gain
0.6 dBi for B2
ANTO
_ Monopole 0.2 dBi for B4
(Main) -5.1 dBi for B5
ANT1  |Tongda MEFLC61001A/ MEFLC61004A -6.8 dBi for B2

-10.3 dBi for B4

Monopole

-2.5 dBi for B
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1.3.

Operational Description
The EUT provide all functions described as above. The EUT is tested with maximum rated TX

power via the Base Station simulator.
DEKRA has verified the construction and function in typical operation. All the test modes were
carried out with the EUT in normal operation, which was shown in this test report and defined

as:

WCDMA BAND 2 (Voice/RMC/HSDPA/HSUPA)
Test Mode: |WCDMA BAND 4 (Voice/RMC/HSDPA/HSUPA)

WCDMA BAND 5 (Voice/RMC/HSDPA/HSUPA)

Note: All operation modes has been verified and the report shows the worst case mode.
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1.4. Configuration of tested System

(a) Configuration of Radiated measurement

Communication

FUT t Tester

(b) Configuration of Conducted measurement

Communication
FUT Tester

1.5. EUT Setup Procedures
(1) Setup the EUT and simulators as shown on 1.3
(2) Turn on the power of all equipments.
(3) The EUT was set to communicate with communication tester.
(4) Repeat the above procedure (3).
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1.6.

Test Facility
Ambient conditions in the laboratory:
Items Required (IEC 68-1) Actual Laboratory
Temperature (°C) 15-35 19~25 Linkou (Valley)
Humidity (%RH) 25-75 42 ~ 58 Linkou (Valley)
USA : FCC Registration Number: TW3023
Canada : IC Registration Number: 4075A

Site Description: Accredited by TAF
Accredited Number: 3023

Test Laboratory: DEKRA Testing and Certification Co., Ltd

Address: No.5-22, Ruishukeng, Linkou Dist., New Taipei City 24451,
Taiwan, R.O.C.

Phone number: 886-2-8601-3788

Fax number: 886-2-8601-3789

Email address: info.tw@dekra.com

Website: http://www.dekra.com.tw
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2. Technical Test
21. Summary of test result
Test Item FCC Reference section FCC Limit Result
§2.1046
<7 Watts for §22.913(a)
§22.913(a)
RF Output Power 24,232 <2 Watts for §24.232(c) Pass
. c
S ©) <1 Watts for §27.50(d)
§27.50(d)
§2.1049
) ) §22.863 o
Occupied Bandwidth Within the frequency range Pass
§24.238(b)
§27.53(h)
§2.1051
Spurious Emission at §22.917(a)
] <-13dBm Pass
Antenna Terminals §24.238(a)
§27.53(h)
§2.1051
o §22.917(a)
Conducted Emission <-13dBm Pass
§24.238(a)
§27.53(h)
§2.1053
Field Strength of §22.917(a)
) o <-13dBm Pass
Spurious Radiation §24.238(a)
§27.53(h)
§2.1055
. <+2.5 ppm for §22.355
Frequency Stability for §22.355 o
Within the frequency range for Pass
Temperature & Voltage §24.235
§24.235, §27.54
§27.54
§22.913 (d)
Peak to Average Ratio §24.232 (d) <13dB Pass
§27.50 (d)
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2.2 List of test Equipment
Conducted /CTR
Instrument Manufacturer Type No. Serial No Cal. Date
Spectrum Analyzer Agilent N9010A MY54510357 | 2021/05/18
Directional coupler Agilent 87300C MY44300353 | 2020/12/03
Directional coupler Agilent 778D-012 50550 2020/12/03
Standard Temperature wIT TH-1S-B  |EQ-201-00146 | 2021/05/18
& Humidity Chamber
DC power supply Agilent E3610A MY40009845 | 2020/06/30
Communication Tester R&S CMW500 157304 2020/12/08
Radiated / Site3
Instrument Manufacturer Type No. Serial No Cal. Date
Bilog Antenna Schaffner Chase CBL6112B 2907 2021/02/26
Horn Antenna R&S 9120D 556 2021/05/04
Pre-Amplifier Agilent 87405C MY55380068 | 2020/09/10
Spectrum Analyzer Agilent N9010A MY54510357 | 2021/05/18
DC power supply Agilent E3610A MY40009845 | 2020/06/30
Communication Tester R&S CMW500 157304 2020/12/08

2.3.

Measurement Uncertainty
Conducted Emission

The measurement uncertainty of confidence of 95% is evaluated as + 1.52 dB
Radiated Emission (Below 1GHz)

The measurement uncertainty of confidence of 95% is evaluated as + 4.22 dB
Radiated Emission (Above 1GHZz)

The measurement uncertainty of confidence of 95% is evaluated as + 4.08 dB
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3. Conducted Output Power Measurment

3.1. Test Specification
According to Part 2.1046, 22.913, 24.232, 27.50.

3.2 Test Setup

1]
Communication
FUT Tester
3.3. Limits
Band Limit
850 ERP <7TW
1900 EIRP <2W
AWS(1700) EIRP <1W

3.4. Test Procedure

The EUT is tested with maximum rated TX power via the Base Station simulator, and
the output power was measured at the antenna terminals of the EUT.
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3.5. Test Result of Maximum Power Output

Product WCDMA/LTE/5G Mobile Phone
Test Mode RF Output Power (Conducted)
Date of Test 2021/06/05 ‘Test Site |CTR
Band WCDMA Band 2 WCDMA Band 4 WCDMA Band 5

CHANNEL 9262 9400 9538 1312 1413 1513 4132 | 4183 | 4233
VOICE 23.19 | 2345 | 23.94 23.46 | 23.55 | 23.54 | 23.80 | 23.92 |23.78
RMC 23.26 | 23.48 | 24.01 23.49 | 23.56 | 23.57 | 23.60 | 23.69 |23.60
HSDPA Set 1 2212 | 22.35 | 22.91 22.39 | 2250 | 22.54 | 22.69 | 22.84 |22.71
HSDPA Set 2 2224 | 2242 | 23.00 22.28 | 2257 | 2248 | 22.90 | 22.95 |22.83
HSDPA Set 3 2228 | 2259 | 23.19 2245 | 2266 | 22.66 | 23.13 | 23.13 |22.97
HSDPA Set 4 21.96 | 2219 | 22.74 22.07 | 22.31 | 2229 | 22.41 | 22.56 |22.33
HSUPA Set 1 21.02 | 21.27 | 21.51 2126 | 21.28 | 21.37 | 21.22 | 21.04 |21.09
HSUPA Set 2 20.64 | 20.84 | 21.44 20.87 | 20.98 | 21.04 | 21.07 | 21.18 [21.03
HSUPA Set 3 2112 | 21.37 | 21.93 21.38 | 2148 | 2155 | 21.54 | 21.69 |21.58
HSUPA Set 4 20.59 | 20.88 | 21.43 20.85 | 20.99 | 20.94 | 20.57 | 20.72 |20.59
HSUPA Set 5 21.06 | 21.29 | 21.57 2124 | 21.30 | 21.38 | 21.19 | 21.08 |21.11

[Note: Unit : dBm
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3.6. Maximum Conducted Power and ERP/EIRP Power
According to KDB 412172 D01 Section 1.2 Power Approach
EIRP=P1+ Gr—-Lc=ERP +2.15dB, ERP =EIRP-2.15dB
Pt = transmitter output power in dBm
Gt = gain of the transmitting antenna in dBi
Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB
Conducted | Conducted Antenna Maximum | Maximum
WCDMA | CHANNEL | Peak Power | Peak Power Gain (dBi) ERP/EIRP | ERP/EIRP
(dBm) (W) (W) Limit (W)
Band 2 Voice/RMC 24.01 0.252 0.6 0.289 2
Band 2 HSDPA 23.19 0.208 0.6 0.239 2
Band 2 HSUPA 21.93 0.156 0.6 0.179 2
Band 4 Voice/RMC 23.57 0.228 0.2 0.238 1
Band 4 HSDPA 22.66 0.185 0.2 0.193 1
Band 4 HSUPA 21.55 0.143 0.2 0.150 1
Band 5 Voice/RMC 23.92 0.247 -2.5 0.085 7
Band 5 HSDPA 23.13 0.206 -2.5 0.070 7
Band 5 HSUPA 21.69 0.148 -2.5 0.051 7
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4.2.

4.3.

Occupied Bandwidth

Test Specification
According to Part 2.1049, 22.863, 24.238, 27.53.

Test Setup
| Communication
Tester
E Directional coupler
EUT ,
Spectrum
Analyzer

Test Procedure
The EUT is tested with maximum rated TX power via the Base Station simulator, and the

occupied bandwidth was measured at the antenna terminals of the EUT.

The Resolution BW of the analyzer is set to 1 % of the emission bandwidth. The EUT’s
occupied bandwidth is measured as the width of the signal between two points, one
below the carrier center frequency and one above the carrier frequency, outside of which
all emissions are attenuated at least 26 dB below the transmitter power.
The plots below show the resultant display from the Spectrum Analyser.
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4.4. Test Result of Occupied Bandwidth

Product WCDMAJ/LTE/5G Mobile Phone
Test Mode Occupied Bandwidth
Test Site CTR
Date of Test 2021/05/22
WCDMA Band2
BW | Channel Fr?,\cjl‘:fzr;cy 99% Occupied Bandwidth (kHz) | 26 dB bandwidth (kHz)
VOICE | 9262 1852.4 4.1527 4.697
VOICE | 9400 1880 4.1504 4.708
VOICE | 9538 1907.6 4.1544 4.687
RMC 9262 1852.4 41479 4.702
RMC 9400 1880 4.1465 4.688
RMC 9538 1907.6 4.1642 4.687
HSDPA | 9262 1852.4 4.1505 4.716
HSDPA | 9400 1880 4.1563 4.692
HSDPA | 9538 1907.6 4.1645 4.696
HSUPA | 9262 1852.4 4.1673 4.684
HSUPA | 9400 1880 4.1499 4.680
HSUPA | 9538 1907.6 41479 4.694
WCDMA Band4
BW | Channel Frz\‘jllﬁz';cy 99% Occupied Bandwidth (kHz) | 26 dB bandwidth (kHz)
VOICE | 1312 1712.4 4.1409 4.705
VOICE | 1413 1732.6 4.1504 4.698
VOICE | 1513 1752.6 4.1450 4.700
RMC 1312 1712.4 4.1608 4.695
RMC 1413 1732.6 4.1530 4.687
RMC 1513 1752.6 41757 4.704
HSDPA | 1312 1712.4 4.1545 4713
HSDPA | 1413 1732.6 4.1467 4.688
HSDPA | 1513 1752.6 4.1645 4.699
HSUPA | 1312 1712.4 4.1568 4.693
HSUPA | 1413 1732.6 4.1473 4.680
HSUPA | 1513 1752.6 4.1561 4.698
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WCDMA Band5
BW | Channel Fr?&%iqcy 99% Occupied Bandwidth (kHz) | 26 dB bandwidth (kHz)
VOICE | 4132 826.4 4.1582 4.669
VOICE | 4183 836.6 4.1583 4.679
VOICE | 4233 846.6 4.1497 4.669
RMC 4132 826.4 41779 4.689
RMC 4183 836.6 4.1697 4.688
RMC 4233 846.6 4.1702 4.718
HSDPA | 4132 826.4 41778 4.721
HSDPA | 4183 836.6 4.1571 4.708
HSDPA | 4233 846.6 4.1563 4.688
HSUPA | 4132 826.4 4.1674 4.695
HSUPA | 4183 836.6 41749 4.714
HSUPA | 4233 846.6 4.1568 4.686
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Product WCDMA/LTE/5G Mobile Phone
Test Mode Occupied Bandwidth
Date of Test 2021/05/21 Test Site CTR
Test Condition  |WCDMA Band?2 / Band4 / Band5
Keysight Spectrum Analyzer - Occupied BW. == Keysight Spectrum Analyzer - Occupied BW. ==
[ r [soa ac] I I [ ALIGN AUTO__[06:24:44 AM May 21, 2021 [ r [soa ac] I EINT] [ ALIGN AUTO__]06:15:04 AM May 21, 2021
‘ Center Freq 1.852400000 GHz Radio Std: None Frequency ‘ Center Freq 826.400000 MHz Radio Std: None Frequency
Trig: Free Run AvglHold:>1/1 Trig: Free Run AvglHold:>1/1
#FGain:Low | #Atten: 30 dB Radio Device: BTS AFGainLow * #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dB/div Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log—— T 7 Log——T 7
0. S S e Center Freq| 0. Aot CenterFreq|
7 ataa N 1 GHz, S B 826.400000 MHz,
-100 / \ 100 \m.
P N [ o S ——
200 g e A ) 200
-300 -30.0
-40.0 -40.0
-500 -50.0
-60.0 -60.0
Center 1.852 GHz Span 10 MHz CF Ste [Center 826.4 MHz Span 10 MHz| CF Ste
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MH'; f#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms} 1.000000 MH';
- - Auto Man - N Auto Man
Occupied Bandwidth Total Power 32.7 dBm Occupied Bandwidth Total Power 33.1 dBm
4.1527 MHz FreqOffset] 4.1582 MHz FreqOffset]
Transmit Freq Error -4.985 kHz OBW Power 99.00 % O Transmit Freq Error 11.861 kHz OBW Power 99.00 % Oh
x dB Bandwidth 4.697 MHz x dB -26.00 dB x dB Bandwidth 4.669 MHz x dB -26.00 dB
use sTaTus. use sTaTus:
OCC B2 CH9262 Voice OCC B5 CH4132 Voice
B Keysight Spectrum Analyzer - Occupied BW = lyzer - Occupied BW lole
[’ [soe ac] [ N [ ALIGNAUTO [06:24:23 AM May 21, 2021 [ ® 00 Ac | [ [ ALIGNAUTO _[06:19:29 AM May 21, 2021
‘ Center Fre 1.880000000 GHz Radio Std: None 4 Y ‘ Center Fre 6.600000 MHz Radio Std: None qf Y
Trig: Free Run AvglHold:>1/1 Trig: Free Run AvglHold:>1/1
#FGain:Low  #Atten: 30 dB Radio Device: BTS AFGainiLow © #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log—— T 7 Log——T 7
0. CenterFreq| 0. S CenterFreq|
S [ 1 GHz, e MR 836,600000 MHz|
-100 / ‘\ -10.0 / \
0 o~ g oo | s peimen, Lo ——
-300 -30.0
-400 -40.0
-500 -50.0
-60.0 -60.0
Center 1.88 GHz Span 10 MHz CF Ste [Center 836.6 MHz Span 10 MHz| CF Ste
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MH’; f#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MH’;
- - Auto Man - N Auto Man
Occupied Bandwidth Total Power 32.9 dBm Occupied Bandwidth Total Power 33.3 dBm
4.1504 MHz FreqOffset] 4.1583 MHz FreqOffset]
Transmit Freq Error -6.294 kHz OBW Power 99.00 % OH Transmit Freq Error -2.937 kHz OBW Power 99.00 % OH
x dB Bandwidth 4.708 MHz x dB -26.00 dB x dB Bandwidth 4.679 MHz x dB -26.00 dB
use sTaTus. use sTaTus:
OCC B2 CH9400 Voice OCC B5 CH4183 Voice
E K:'yngprlmmAni?ym Occupied BW =< E Keysight Spectram Analyzer - Occupied BW =<
Ac | T [ ALIGNAUTO _[06:23:58 AM May 21, 2021 [’ [soo ac] [ ALIGNAUTO _[06:19:52 AM May21, 2021
] Genter Freq 19075000»0 GHz Radio Std: None quency | Center Freq MS 600000 MHz Radio Std: None quency
o Trig: AvglHold:>1/1 o Trig: Free AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
[ e m— Log——T 7
WSS CenterFreq| Tt CenterFreq|
N 1. GHz, . = 846.600000 MHz,
/ \ ot X
20 st LN B o
-300 -30.0
-40.0 -40.0
500 -50.0
-60.0 -60.0
Center 1.908 GHz Span 10 MHz CF Ste| [Center 846.6 MHz Span 10 MHz| CF Ste|
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MH'; [iRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MH';
Auto Man Auto Man
Occupied Bandwidth Total Power 33.2dBm Occupied Bandwidth Total Power 33.0 dBm
4.1544 MHz FreqOffset 4.1497 MHz FreqOffset
Transmit Freq Error ~ -11.320kHz ~ OBW Power 99.00 % OH Transmit Freq Error 2.804kHz ~ OBW Power 99.00 % OH
x dB Bandwidth 4.687 MHz x dB -26.00 dB x dB Bandwidth 4.669 MHz x dB -26.00 dB
use sTaTus. use sTaTus.

OCC B2 CH9538 Voice

OCC B5 CH4233 Voice
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Agilent Spectrum Analyzer - Occupied BW.
500

Agilent Spectrum Analyz
RE

sa

STATUS.

sa

STATUS.

SENSEINT] ALIGNAUTO |09:42:00 AM Apr 20, 2021 ALIGNAUTO 095051 AM Apr 20, 2021
| Center Freg: 1.852400000 GHz Radio Std: None q y | Center Freg: 826.400000 MHz Radio Std: None Frequency
T Trig:Free Run AvglHold:>1/1 =5 Trig:Free Run AvglHold:>1/1
] #IFGain:Low #Atten: 30 dB Radio Device: BTS ] #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Logl——T 1
CenterFreq| [ M CenterFreq|
L 1 GHz, L £ 826.400000 MHz,
-10.0 / -10.0 / \M
50 ~ b 56 — e
- o T
-30.0 -30.0
-40.0 -40.0
500 500
-60.0 -60.0
[Center 1.852 GHz Span 10 MHz| CF Step) [Center 826.4 MHz Span 10 MHz| CF Step)
FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1,000000 MHz. FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1,000000 MHz.
auto Man) . - auto Man)
Occupied Bandwidth Total Power 31.0 dBm Occupied Bandwidth Total Power 30.9 dBm
4.1479 MHz R 4.1779 MHz R
Transmit Freq Error -7.543 kHz OBW Power 99.00 % OHz Transmit Freq Error 3.066 kHz OBW Power 99.00 % OHz
x dB Bandwidth 4.702 MHz x dB -26.00 dB x dB Bandwidth 4.689 MHz x dB -26.00 dB

OCC B2 CH9262 RMC

Agilent Spectrum Analyzer - Occupied BW.

OCC B5 CH4132 RMC

Agilent Spectrum Analyz

=

sTATUS.

=

sTATUS.

RE S0 RAC SENSEI ALIGNAUTO _|09:44:33 AM Apr 20, 2021 RE S0 RAC SEn ALIGNAUTO | 10:01:16.AM Apr 20, 2021
| Center Freq: 1.880000000 GHz Radio Std: None Center Freq;: 836.600000 MHz Radio Std: None Frequency
Trig: Free Run AvglHold:>1/1 Trig:Free Run AvglHold:>1/1
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBiai Ref 30.00 dBm 10 dBrdiv Ref 30.00 dBm
o T ] 17 1
Prnhoi CenterFreq| A . CenterFreq|
10 1 GHz, 10 i 836.600000 MHz|
100 / \ -10.0 [ \
200 ’A/ \"’ 200 ko
200 |y L TNy o T
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.88 GHz Span 10 MHz| CF st [Center 836.6 MHz Span 10 MHz| CF st
[{Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1000000 M [{Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1000000 M
Auto Man . . Auto Man
Occupied Bandwidth Total Power 31.1 dBm S — Occupied Bandwidth Total Power 30.8 dBm
4.1465 MHz —— 4.1697 MHz ——
Transmit Freq Error -4.560 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -3.875 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 4.688 MHz x dB -26.00 dB x dB Bandwidth 4.688 MHz x dB -26.00 dB

OCC B2 CH9400 RMC

OCC B5 CH4183 RMC

sc

sTATUS.

sc

sTATUS.

Agilent Spectrum Analyzer - Occupied BW Agilent Spectrum Analyzer - Occupied BW
R |s0@ AC ALIGNAUTO |00:44:50 AM Apr 20, 2021 T ALIGNAUTO | 10:01:47 AM Apr20, 2021
‘ 1.907600000 GHz. Radio Std: None Y ‘ 600000 MHz Radio Std: None Y
= Trig: AvglHold:>1/1 = Trig: AvglHold:>1/1
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dB/div Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log[——T Log[——T
0 ~ CenterFreq| o~ CenterFreq|
0 1. GHz, 0 846.600000 MHz,
-10.0 / \ -10.0 / \
200 /w/d b - e EHSWRCLS el Pl ot
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
|-60.0 -60.0
[Center 1.908 GHz Span 10 MHz| CFStep) [Center 846.6 MHz Span 10 MHz| CFStep)
f#¥Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MHz] f#¥Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MHz]
Auto Man Auto Man
Occupied Bandwidth Total Power 31.1 dBm Occupied Bandwidth Total Power 30.7 dBm
4.1642 MHz Freqortse] 4.1702 MHz Freqortse]
Transmit Freq Error -9.347 kHz OBW Power 99.00 % OHz Transmit Freq Error -14.315 kHz OBW Power 99.00 % OHz
x dB Bandwidth 4.687 MHz x dB -26.00 dB x dB Bandwidth 4.718 MHz x dB -26.00 dB

OCC B2 CH9538 RMC

OCC B5 CH4233 RMC
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Agilent Spectrum Analyzer - Occupied BW. Agilent Spectrum Analyz
500 RE

SENSEINT] ALIGNAUTO |09:47:27 AM Apr20, 2021 ALIGNAUTO |09:58:30 AM Apr 20, 2021
| Center Freg: 1.852400000 GHz Radio Std: None q y | Center Freg: 826.400000 MHz Radio Std: None Frequency
T Trig:Free Run AvglHold:>1/1 =5 Trig:Free Run AvglHold:>1/1
] #IFGain:Low #Atten: 30 dB Radio Device: BTS ] #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Loag——T 7
——| Center Freq| Center Freq|
L 1 GHz, L 826.400000 MHz,
-10.0 -10.0 f \
200 A b, 200 i
—— T ey} «*“'
-30.0 -30.0
-40.0 -40.0
500 500
-60.0 -60.0
[Center 1.852 GHz Span 10 MHz| CFS [Center 826.4 MHz Span 10 MHz| CFS
[#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1000000 ,&ﬂ; [#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1000000 ,&ﬂ;
auto Man) . - auto Man)
Occupied Bandwidth Total Power 30.8 dBm Occupied Bandwidth Total Power 30.7 dBm
4.1505 MHz R 4.1778 MHz R
Transmit Freq Error -5.243 kHz OBW Power 99.00 % OHz Transmit Freq Error 8.276 kHz OBW Power 99.00 % OHz
x dB Bandwidth 4.716 MHz x dB -26.00 dB x dB Bandwidth 4.721 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.
Agilent Spectrum Analyzer - Occupied BW Agilent Spectrum Analyze
RE S0 RAC SENSEI ALIGNAUTO | 09:46:53 AM Apr 20, 2021 RE S0 RAC SEn ALIGNAUTO _|09:58:18 AM Apr 20, 2021
| Center Freq: 1.880000000 GHz Radio Std: None Center Freq;: 836.600000 MHz Radio Std: None Frequency
Trig: Free Run AvglHold:>1/1 Trig:Free Run AvglHold:>1/1
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBiai Ref 30.00 dBm 10 dBrdiv Ref 30.00 dBm
o T ] 17 1
CenterFreq| CenterFreq|
10 1 GHz| 0 836.600000 MHz|
-10.0 / \ -10.0 / \
200 | A e, v 200 = ]
e —
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.88 GHz Span 10 MHz| CF st [Center 836.6 MHz Span 10 MHz| CF st
[{Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1000000 M [{Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1000000 M
Auto Man . . Auto Man
Occupied Bandwidth Total Power 30.9 dBm S — Occupied Bandwidth Total Power 30.9 dBm R
4.1563 MHz Freqortee] 4.1571 MHz Freqortee]
Transmit Freq Error -14.853 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -8.074 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 4.692 MHz x dB -26.00 dB x dB Bandwidth 4.708 MHz x dB -26.00 dB
usc status usc status
Agilent Spectrum Analyzer - Occupied BW Agilent Spectrum Analyzer - Occupied BW
R |s0@ AC ALIGNAUTO |09:46:26 AM Apr 20, 2021 T ALIGNAUTO |00:57:52 AM Apr20, 2021
‘ 1.907600000 GHz. Radio Std: None Y ‘ 600000 MHz Radio Std: None Frequency
= Trig: AvglHold:>1/1 = Trig: AvglHold:>1/1
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dB/div Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log[——T Log[——T
|k - CenterFreq| - o CenterFreq|
0 1. GHz, 0 846.600000 MHz,
1l
-100 /..J/ \\v\ -100 "M,I‘h’/ \
200 200 At
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
|-60.0 -60.0
[Center 1.908 GHz Span 10 MHz| CF st [Center 846.6 MHz Span 10 MHz| CF st
ffRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1000000 M) [fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1000000 M)
Auto Man Auto Man
Occupied Bandwidth Total Power 31.3 dBm Occupied Bandwidth Total Power 30.9 dBm
4.1645 MHz R 4.1563 MHz R
Transmit Freq Error -14.196 kHz OBW Power 99.00 % OHz Transmit Freq Error -9.727 kHz OBW Power 99.00 % OHz
x dB Bandwidth 4.696 MHz x dB -26.00 dB x dB Bandwidth 4.688 MHz x dB -26.00 dB
use sTaTus. use sTaTus.

OCC B2 CH9538 HSDPA OCC B5 CH4233 HSDPA
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Agilent Spectrum Analyzer - Occupied BW.
500

Agilent Spectrum Analyz
RE

sa

STATUS.

sa

SENSEINT] ALIGNAUTO |09:48:05 AM Apr 20, 2021 ALIGNAUTO 095511 AM Apr20, 2021
| Center Freg: 1.852400000 GHz Radio Std: None q y | Center Freg: 826.400000 MHz Radio Std: None Frequency
T Trig:Free Run AvglHold:>1/1 =5 Trig:Free Run AvglHold:>1/1
] #IFGain:Low #Atten: 30 dB Radio Device: BTS ] #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Logl——T 1
A [ o] Center Freq| Fy vy Center Freq|
L 1 GHz, L 826.400000 MHz,
-10.0 / \ -10.0 / \
200 f'\/ \"\ 200 ™ i SOV by
A AN AT ] ol
-30.0 -30.0
-40.0 -40.0
500 500
-60.0 -60.0
[Center 1.852 GHz Span 10 MHz| CF Step) [Center 826.4 MHz Span 10 MHz| CF Step)
FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1,000000 MHz. FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1,000000 MHz.
auto Man) . - auto Man)
Occupied Bandwidth Total Power 30.8 dBm Occupied Bandwidth Total Power 30.8 dBm
4.1673 MHz R 4.1674 MHz R
Transmit Freq Error -9.914 kHz OBW Power 99.00 % OHz Transmit Freq Error 8.597 kHz OBW Power 99.00 % OHz
x dB Bandwidth 4.684 MHz x dB -26.00 dB x dB Bandwidth 4.695 MHz x dB -26.00 dB

STATUS.

OCC B2 CH9262 HSUPA

Agilent Spectrum Analyzer - Occupied BW.

OCC B5 CH4132 HSUPA

Agilent Spectrum Analyz

sc

sTATUS.

sc

RE S0 RAC SENSEI ALIGNAUTO _|09:48:28 AM Apr 20, 2021 RE S0 RAC SEn ALIGNAUTO _|00:55:46.AM Apr 20, 2021
| Center Freq: 1.880000000 GHz Radio Std: None Center Freq;: 836.600000 MHz Radio Std: None Frequency
Trig: Free Run AvglHold:>1/1 Trig:Free Run AvglHold:>1/1
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBiai Ref 30.00 dBm 10 dBrdiv Ref 30.00 dBm
o T ] 17 1
T S— Center Freq| Center Freq|
10 1 GHz| 10 836.600000 MHz|
-10.0 / \ -10.0 / \
200 | e i N 200 i ™
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.88 GHz Span 10 MHz| CF st [Center 836.6 MHz Span 10 MHz| CF st
[{Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1000000 M [{Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1000000 M
Auto Man . . Auto Man
Occupied Bandwidth Total Power 31.0 dBm S — Occupied Bandwidth Total Power 31.0 dBm S —
4.1499 MHz FreqOffset 4.1749 MHz FreqOffset
Transmit Freq Error -12.236 kHz OBW Power 99.00 % Ohz Transmit Freq Error -3.559 kHz OBW Power 99.00 % Ohz
x dB Bandwidth 4.680 MHz x dB -26.00 dB x dB Bandwidth 4.714 MHz x dB -26.00 dB
uss sTaTus. usc status
Agilent Spectrum Analyzer - Occupied BW Agilent Spectrum Analyzer - Occupied BW
R |s0@ AC ALIGNAUTO |00:48:53 AM Apr 20, 2021 T ALIGNAUTO |09:56: 1AM Apr20, 2021
‘ 1.907600000 GHz. Radio Std: None Y ‘ 600000 MHz Radio Std: None Frequency
= Trig: AvglHold:>1/1 = Trig: AvglHold:>1/1
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dB/div Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log[——T Log[——T
CenterFreq| CenterFreq|
A i YRS A
0 et 1. GHz, 0 846.600000 MHz,
-10.0 / \ -10.0 / \%
[-200 o Jr/ \"“ e [-200
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
|-60.0 -60.0
[Center 1.908 GHz Span 10 MHz| CF st [Center 846.6 MHz Span 10 MHz| CF st
ffRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1000000 M) [fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1000000 M)
Auto Man Auto Man
Occupied Bandwidth Total Power 31.1 dBm Occupied Bandwidth Total Power 30.8 dBm
4.1479 MHz R 4.1568 MHz R
Transmit Freq Error -11.110 kHz OBW Power 99.00 % OHz Transmit Freq Error -9.470 kHz OBW Power 99.00 % OHz
x dB Bandwidth 4.694 MHz x dB -26.00 dB x dB Bandwidth 4.686 MHz x dB -26.00 dB

sTATUS.

OCC B2 CH9538 HSUPA

OCC B5 CH4233 HSUPA
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==

[N

Reraamt Spectom Aoayes - Oecapred oW == Kepeaht Spectar Ay - Gccupred W =
[ & [s02 Ac ] [ SENSEINT] [ ALIGN AUTO__[06:22:18 AM May 21, 2021 I | [ SENSEINT] [ ALIGN AUTO__[06:21:57 AM May 21, 2021
| Center Freq: 1.712400000 GHz Radio Std: None Frequency | Center Freq: 1.732600000 GHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>1/1 = Trig: FreeRun AvglHold:>1/1
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS ‘ #FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dB/div Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log——T 7 Log——T 7
N e—— T Center Freq| CenterFreq|
e 1.712400000 GHz| o 1.732600000 GHz|
-10.0 / \ -10.0 / \
I — S B . N —
e
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.712 GHz Span 10 MHz| ep [Center 1.733 GHz Span 10 MHz| ep
{#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms} 1.000000 MHz! {#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms} 1.000000 MHz!
Auto Man Auto Man
Occupied Bandwidth Total Power 32.6 dBm Occupied Bandwidth Total Power 32.9 dBm
4.1409 MHz FreqOffset| 4.1504 MHz FreqOffset|
Transmit Freq Error 1.735 kHz OBW Power 99.00 % Oh Transmit Freq Error 4.373 kHz OBW Power 99.00 % Oh
x dB Bandwidth 4.705 MHz x dB -26.00 dB x dB Bandwidth 4.698 MHz x dB -26.00 dB
uss sTaTus: uss sTaTus:
OCC B4 CH1312 Voice OCC B4 CH1413 Voice
B Keysight Spectrum Analyzer - Occupied BW ol & |mssl Agilent Spectrum Analyze
[ rTsoo ac] I SENSE:INT] [ ALIGNAUTO _[06:21:31 AM May 21, 2021 g TS SEn ALIGNAUTO | 10:04:42 4M Apr 20, 2021
| Center 1752600000 GHz Radio Std: None quency | Center Freq: 1.712400000 GHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>1/1 Trig:Free Run AvglHold:>1/1
‘ #FGain:Low #Atten: 30 dB. Radio Device: BTS ‘ HIFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
1L%g idiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
0. pv— | CenterFreq| CenterFreq|
1. GHz, 0 1.712400000 GHz|
-10.0 / \ -10.0 \
200 /\J \l\' R 200 Tl P ‘A/ L\ e
-30.0 -30.0 e a—
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.753 GHz Span 10 MHz| CF Step| [Center 1.712 GHz Span 10 MHz| CF st
[{Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1,000000 MHZ [{Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1000000 M
i i Auto Man Auto Man
Occupied Bandwidth Total Power 32.8 dBm Occupied Bandwidth Total Power 30.7 dBm
4.1450 MHz Freq Offset 4.1608 MHz Freq Offset
Transmit Freq Error -2.792 kHz OBW Power 99.00 % OH Transmit Freq Error 2.865 kHz OBW Power 99.00 % 0 Hz]
x dB Bandwidth 4.700 MHz x dB -26.00 dB x dB Bandwidth 4.695 MHz x dB -26.00 dB
use sTaTus. uss sTaTus.
OCC B4 CH1513 Voice OCC B4 CH1312 RMC
nt Spectrum Analyzer - Occupied BW Agilent Spectrum Analyz i
ALIGNAUTO | 10:05:10AM Apr20, 2021 ALIGNAUTO | 10:05:31AM Apr20, 2021
32600000 GHz Radio Std: 752600000 GHz Radio Std: None Y
= Trig: AvglHold:>1/1 = T AvglHold:>1/1
#IFGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dB/div Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log[——T Log[——T
! o CenterFreq| CenterFreq|
L 1.732600000 GHz| L 1. GHz,
-10.0 / \\ -10.0 \
-20.0 /J \I\ -20.0 1{\]
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
|-60.0 -60.0
[Center 1.733 GHz Span 10 MHz| CFStep) [Center 1.753 GHz Span 10 MHz| CFStep)
f#¥Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MHz] f#¥Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MHz]
Auto Man Auto Man
Occupied Bandwidth Total Power 30.9 dBm Occupied Bandwidth Total Power 30.9 dBm
4.1530 MHz R 4.1757 MHz R
Transmit Freq Error 1.084 kHz OBW Power 99.00 % OHz Transmit Freq Error -10.900 kHz OBW Power 99.00 % OHz
x dB Bandwidth 4.687 MHz x dB -26.00 dB x dB Bandwidth 4.704 MHz x dB -26.00 dB
use sTaTus. use sTaTus.

OCC B4 CH1413 RMC

OCC B4 CH1513 RMC
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Agilent Spectrum Analyzer - Occupied BW.
500 SENSE:INT]

ALIGNAUTO | 10:07:48AM Apr20, 2021

Agilent Spectrum Analyz
RE

ALIGNAUTO

10:07:304M Apr 20, 2021

sa

STATUS.

sa

| Center Freq: 1.712400000 GHz Radio 5td: None quency | Center Freq: 1.752600000 GHz Radio 5td: None quency
T Trig:Free Run AvglHold:>1/1 =5 Trig:Free Run AvglHold:>1/1
] #IFGain:Low #Atten: 30 dB Radio Device: BTS ] #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Logl——T 1
Center Freq| - Center Freq|
L 1.712400000 GHz| L 1.732600000 GHz|
-10.0 (J/ -10.0 JJJ/ \\,«x
i e ey | 200 | A
-30.0 -30.0
-40.0 -40.0
500 500
-60.0 -60.0
[Center 1.712 GHz Span 10 MHz| CF Step) [Center 1.733 GHz Span 10 MHz| CF Step)
FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1,000000 MHz. FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1,000000 MHz.
auto Man) . - auto Man)
Occupied Bandwidth Total Power 30.7 dBm Occupied Bandwidth Total Power 31.0 dBm
4.1545 MHz R 4.1467 MHz R
Transmit Freq Error -3.117 kHz OBW Power 99.00 % OHz Transmit Freq Error -1.933 kHz OBW Power 99.00 % OHz
x dB Bandwidth 4.713 MHz x dB -26.00 dB x dB Bandwidth 4.688 MHz x dB -26.00 dB

STATUS.

OCC B4 CH1312 HSDPA

Agilent Spectrum Analyzer - Occupied BW.

OCC B4 CH1413 HSDPA

Agilent Spectrum Analyz

sc

sTATUS.

sc

RE S0 RAC SENSEI ALIGNAUTO 09.4M Apr 20, 2021 RE S0 RAC SEn ALIGNAUTO | 10:08:55 AM Apr 20, 2021
] Center Freq: 1.752600000 GHz Radio Std: None Center Freq: 1.712400000 GHz Radio Std: None Frequency
Trig: Free Run AvglHold:>1/1 Trig:Free Run AvglHold:>1/1
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBiai Ref 30.00 dBm 10 dBrdiv Ref 30.00 dBm
o T ] 17 1
Py CenterFreq| - CenterFreq|
10 1. GHz, 10 1.712400000 GHz|
-10.0 h/\J/ \\/VL -10.0 /,,,J/ \\/\1
200 |— e 200 ——— e T
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.753 GHz Span 10 MHz| CF st [Center 1.712 GHz Span 10 MHz| CF st
[{Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1000000 M [{Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1000000 M
Auto Man . . Auto Man
Occupied Bandwidth Total Power 31.1 dBm Occupied Bandwidth Total Power 30.8 dBm
4.1645 MHz Freqortee] 4.1568 MHz Freqortee]
Transmit Freq Error -8.034 kHz OBW Power 99.00 % 0 Hz] Transmit Freq Error -1.269 kHz OBW Power 99.00 % 0 Hz]
x dB Bandwidth 4.699 MHz x dB -26.00 dB x dB Bandwidth 4.693 MHz x dB -26.00 dB
usc status usc status
Agilent Spectrum Analyzer - Occupied BW Agilent Spectrum Analyzer - Occupied BW
R |s0@ AC ALIGNAUTO | 10:09:16.AM Apr20, 2021 T ALIGNAUTO | 10:09:30 AM Apr20, 2021
32600000 GHz Radio Std: None Y ‘ 752600000 GHz Radio Std: None Frequency
= Trig: AvglHold:>1/1 = Trig: AvglHold:>1/1
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dB/div Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log[——T Log[——T
CenterFreq| ,, CenterFreq|
10 1732600000 GHz| 10 M— 1; GHz|
-10.0 /\f/ \\,.\ -10.0 I/\.f/ ‘\\M.L
200 ] 200 )
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
|-60.0 -60.0
[Center 1.733 GHz Span 10 MHz| CF st [Center 1.753 GHz Span 10 MHz| CF st
ffRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1000000 M) ffRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1000000 M)
Auto Man Auto Man
Occupied Bandwidth Total Power 30.9 dBm Occupied Bandwidth Total Power 30.9 dBm
4.1473 MHz FreqOffset 4.1561 MHz FreqOffset
Transmit Freq Error -1.455 kHz OBW Power 99.00 % OHz Transmit Freq Error -16.437 kHz OBW Power 99.00 % OHz
x dB Bandwidth 4.680 MHz x dB -26.00 dB x dB Bandwidth 4.698 MHz x dB -26.00 dB

sTATUS.

OCC B4 CH1413 HSUPA

OCC B4 CH1513 HSUPA
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5.

5.1.

5.2.

5.3.

5.4.

Spurious Emission At Antenna Terminals (+/-1MHz)

Test Specification
According to Part 2.1051, 22.917, 24.238, 27.53.

Setup
| Communication
Tester
: Directional coupler
EUT ,
Spectrum
Analyzer
Limits

The power of any emission outside of the authorized operating frequency ranges must be
attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

Test Procedure

In accordance with Part 22.917, 24.238, 27.53, at least 1% of the emission bandwidth was
used for the resolution and video bandwidths up to 1MHz away from the Block Edge. At
greater than 1MHz, the resolution and video bandwidth were set 3 x RBW.

The reference power and path losses of all channels used for testing in each frequency block
were measured.

Page: 23 of 55



Report No.: 2150419R-E3042110011 P DE KRA

5.5. Test Result of Spurious Emission At Antenna Terminals (+/-1MHz)
Product WCDMA/LTE/5G Mobile Phone

Test Mode Spurious Emission At Antenna Terminals (+/-1MHz)

Date of Test 2021/05/21 Test Site CTR
Test Condition Block Edge Test (WCDMA Band2/4/5)

Xeyaght Spectum Analyr - Swept A =l Xeyaght Spectum Anayer - Swept A =T ]
[ & [s0 ac] [ SENSENT] [ ALIGNAUTO _[06:41:35 AW May 21, 2021 [ & [s0 ac] [ SENSENT] [ ALIGNAUTO _[06:41:01 AW May 21, 2021
] #Avg Type: RMS TRACE[1 23456 Frequency ] #Avg Type: RMS TRACE[1 33356 Frequency
> Trig: TYRE| M > Trig: TYRE| M
PR Lo PR Lo
o Offeet 266 dB Mkr1 1.849 900 GHZ] Auto Tunel o Offeet 266 dB Mkr1 1.910 132 GHZ] Auto Tunel
{ogeiv_Ref 30.00 dBm -24793dBm|l | {ogeiv_Ref 30.00 dBm -25.02 dBm|
CenterFreq| CenterFreq|
1 GHz, 1. GHz,
R s i StartFreq| Snaniari LN N StartFreq|
Y it 14 GHz s S 1 GHz)
i 4‘
100 7 EETE=T StopFreq| 0o = 300 ] Stop Freq|
1851000000 GHz| N\ 1.911000000 GHz|
200 1 200 1
0 AT CF Step) 20 T b . CF Step)
— W, Y 200,000 kHz, RIS PO WP RRLY A, A 200.000 kHz|
X SRRSO |, ¥ . DS auto Mar) auto Mar)
-400 -400
w00 Freq Offset| w00 Freq Offset|
h OHz, h OHz,
-60.0 600
[Center 1.850000 GHz Span 2.000 MHz| [Center 1.910000 GHz Span 2.000 MHz|
jfRes BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)l jfRes BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)|
sc status sc status
Bandedge B2 CH9262 Voice Bandedge B2 CH9538 Voice
Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
| SENSEINT] ALIGNAUTO o RF S0Q__AC | SENSEUNT] ALGNAUTO _|10:42:50AMApr20,2021 | _ = |
| #Avg Type: RMS TRACE[1 2345 6 Frequency #Avg Type: RMS TRACE[1 35456 Frequency
W Trig: TYPE[ s Wk W Trig: TYPE[s Wk
Feamow ™ #atten: 30 4B OeT/ANNNNN et ™ satten: 30 dB oeTANNNNN
Ref Offset 288 dB Mkr1 1.849 878 GHz AutoTune Ref Offset 288 dB Mkr1 1.910 110 GHz AutoTune
{ogeisv_Ref 30.00 dBm -26.13 dBm {ogeisv_Ref 30.00 dBm -27.19 dBm
CenterFreq| CenterFreq|
0. 1 GHz, 0 1. GHz,
N StartFreq B StartFreq)|
| 1 GHz, B et 1 GHz,
-100 4 -100 b
P 13,00 dén) Stop Freq| N 13,00 dén) Stop Freq|
1851000000 GHz| . 1.911000000 GHz|
-200 1 -200 2
4|/ \
E A7 Y CF Step| E \[ CF Ste|
B 7 - 200,000 kHz, e - S = 200,000 kHz|
B R i uto Man o uto Man
-400 -400
200 Freq Offset| 200 Freq Offset|
OHz, OHz,
-60.0 600
Center 1.850000 GHz Span 2.000 MHz Center 1.910000 GHz Span 2.000 MHz
#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts) #Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)
use sTaTus. use sTaTus.
Bandedge B2 CH9262 RMC Bandedge B2 CH9538 RMC
Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
RF S0 AC | SENSEUNT] ALGNAUTO  |10:3%:13AMAprag,2021 | _ | RF S0 AC | SENSEUNT] ALGNAUTO  |10:4L46AMAprag,202L | _ |
| #Avg Type: RMS TRACE[1 23456 Frequency | #Avg Type: RMS TRACE[1 35456 Frequency
W Trig: TYPE[ s Wk W Trig: TYPE[s Wk
Feamow ™ #atten: 30 4B OeT/ANNNNN et ™ satten: 30 dB oeTANNNNN
Ref Offset 288 dB Mkr1 1.849 898 GHz AutoTune Ref Offset 288 dB Mkr1 1.910 120 GHz AutoTune
{ogeisv_Ref 30.00 dBm -26.34 dBm {ogeisv_Ref 30.00 dBm -27.107 dBm
CenterFreq| CenterFreq|
0. 1 GHz, 0 1. GHz,
o StartFreq| IR StartFreq|
e 14 GHz, T | 1 GHz,
. .
oo 7 13,00 dén) Stop Freq| oo 13,00 dén) Stop Freq|
1851000000 GHz| 1.911000000 GHz|
-200 -200 "
/ \
E CF Step| E \ CF Ste
o0 — 200,000 kHz| o0 = | R — 200,000 kHz|
B B s uto Man| R uto Man)
-400 -400
200 Freq Offset| 200 Freq Offset|
OHz, OHz,
-60.0 600
Center 1.850000 GHz Span 2.000 MHz Center 1.910000 GHz Span 2.000 MHz
#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts) #Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)
use sTaTus. use sTaTus.

Bandedge B2 CH9262 HSDPA Bandedge B2 CH9538 HSUPA
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Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
F S0 A SENSEINT] ALIGNAUTO | 10:40:08 AM Apr 20, 2021 S00 AC ot Al
#Avg Type: RMS TRACE[1 2345 6 Frequency ] #Avg Type: RMS A 2345 € Frequency
Wide T Trig: Free Run TYPE |4 AR = Trig:FreeRun TYPE & AR
Fouinitow ™ #Atten: 30 dB oerANNNNN ) watten: 30 dB oerA NNNN N
Auto Tune| Auto Tune|
Ref Offset 28.8 dB Mkr1 1.849 898 GHz Ref Offset 28.8 dB Mkr1 1.910 104 GHz
{ggBidiv _Ref 30.00 dBm -26.35 dBm {ggBidiv _Ref 30.00 dBm -27.02 dBm
CenterFreq| CenterFreq|
1 GHz, 1. GHz,
- StartFreq| I StartFreq|
el 1. GHz, B 1 GHz,
o e
oo yd 13,00 g StopFreq -0 13,00 g Stop Freq|
1851000000 GHz| . 1.911000000 GHz|
-200 ’1 -200
00 A CF Step 00 CF Step
L - 200.000 kHz, S . 200.000 kHz,
’ Auto Man R Auto Man
-400 -400
0 Freq Offset| 0 Freq Offset|
OHz, OHz,
-60.0 -60.0
Center 1.850000 GHz Span 2.000 MHz Center 1.910000 GHz Span 2.000 MHz
#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts) #Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)
usa sTaTus: usa sTaTus.
Xeyaght Spectam Analyer - Swept SA =l Xeymight Specram AnalyzerSwept A =T ]
[’ Tsoa ac] [ SENSEANT] [ ALIGN AUTO__[06:36:38 AM May 21, 2021 I | [ SENSEANT] [ ALIGN AUTO__[06:36:00 AM May 21, 2021
] #Avg Type: RMS TRACE[1 23456 Frequency #Avg Type: RMS TRACE[1 33356 Frequency
Wide = Trig: Free Run TVPE| M W Trig: Free Run TYPE| M
IFoaintow * #Atien: 30 dB oerlA NNNNN IFoinlow " #Atten: 30dB cerA NN
Auto Tune| Auto Tune|
Ref Offset 28.8 dB Mkr1 1.709 890 GHz| Ref Offset 28.8 dB Mkr1 1.755 098 GHz|
10 aBigiv__Ref 30.00 dBm -25.40 dB 10 aBigiv__Ref 30.00 dBm -24.67 dB
Log Log
CenterFreq| CenterFreq|
1.710000000 GHz| 1. GHz,
B R StartFreq| Sitemian E SRS N StartFreq|
B 1.709000000 GHz| - 1.754000000 GHz|
]
-0 300 ) Stop Freq| oo EETET StopFreq
1711000000 GHz| 1.756000000 GHz|
200 F 200
7
. i CF Step| . . T CF Step|
B P \' 200,000 kHz| 00 S I ————— 200,000 kHz|
e’ . et Auto Man Auto Man
-40.0 -40.0
Freq Offset| Freq Offset|
500 -50.0
OHz, OHz,
-60.0 -60.0
[Center 1.710000 GHz Span 2.000 MHz| [Center 1.755000 GHz Span 2.000 MHz|
f#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts) f#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)

sc

sTATUS:

sc sTATUS:

Bandedge B4 CH1312 Voice

Agilent Spectrum Analyzer - Swept SA

Bandedge B4 CH1513 Voice

Agilent Spectrum Analyzer - Swept SA

SENSENT| ALIGNAUTO

10:45:53 AM Apr 20, 2021

sc

sTATUS.

RE__|s0o AC SENSEINT) ALIGNAUTO | 10:45:56.AM Apr 20, 2021 RE__|s0o AC
#Avg Type: RMS YRACE’Tz 3456 af y #Avg Type: RMS rRAcE’Tz 3456 Frequency
ig: L vy TYPE |4 AR
#Atten: 30 dB OeT/ANNNNN #Atten: 30 dB OeT/ANNNNN
Auto Tune| Auto Tune|
Ref Offset 26.8 dB Mkr1 1.709 880 GHz Ref Offset 26.8 dB Mkr1 1.755 120 GHz
{ogersv_Ref 30.00 dBm -26.158 dBm {ogersv_Ref 30.00 dBm -25.73 dBm
CenterFreq| CenterFreq|
1710000000 GHz, 1. GHz,
o StartFreq| StartFreq|
s el 1.709000000 GHz, B o 1.754000000 GHz,
~—
-
oo 1500 dein} StopFreq| oo . 1500 dein} StopFreq|
4 1711000000 GHz, 1.756000000 GHz,
200 e 20
/
300 L CF Step| 300 CF Step|
200.000 kHz, R RS UUIDSA SIS — 200.000 kHz,
SR I Auto Man Auto Man
-40.0 -40.0
500 Freq Offset| 500 Freq Offset|
0 Hz| 0 Hz|
-60.0 -60.0
Center 1.710000 GHz Span 2.000 MHz Center 1.755000 GHz Span 2.000 MHz
#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts) #Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)

sc sTATUS.

Bandedge B4 CH1312 RMC

Bandedge B4 CH1513 RMC

Page: 25 of 55



Report No.: 2150419R-E3042110011

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
F S0 A SENSEINT] ALIGNAUTO | 10:46:45 AM Apr 20, 2021 S00 ot Al
] #Avg Type: RMS TRACE[1 2345 6 Frequency #Avg Type: RMS A 2345 € Frequency
A Trig: Free Run TYPE |4 AR Trig: Free Run TYPE |4 AR
Teomtae ™ aatten 30 B oeT|A NNNNK C yatten: 30 4B oet|A NN RN
Auto Tune| Auto Tune|
Ref Offset 28.8 dB Mkr1 1.709 888 GHz Ref Offset 28.8 dB Mkr1 1.755 102 GHz
{ggBidiv _Ref 30.00 dBm -26.12 dBm {ggBidiv _Ref 30.00 dBm -26.66 dBm
CenterFreq| CenterFreq|
1.710000000 GHz| 1. GHz,
3 StartFreq| | StartFreq|
e - 1 GHz| B SN 1.754000000 GHz|
~
0o — SETTET Stop Freq| 00 SETTET Stop Freq|
4 1.711000000 GHz| 1.756000000 GHz|
-200 ~ -200
s
300 : CF Step| 300 . CF Step
. - 200,000 kHz, e 2SS WU R 200,000 kHz,
Bl e Auto Man Auto Man
-400 -400
0 Freq Offset| 0 Freq Offset|
OHz, OHz,
-60.0 -60.0
Center 1.710000 GHz Span 2.000 MHz Center 1.755000 GHz Span 2.000 MHz
#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts) #Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)
usa sTaTus: usa sTaTus.
nt Spectrum Analyzer - Swept SA it Spectrum Analyzer - Swept SA
5 Son A m
] #Avg Type: RMS RACE Frequency ] #Avg Type: RMS TRaC Frequency
ide G0 1rig: Free Run TYPE|A WA oo Trig:Free Run TVPE [ WA
w  #Atten: 30 dB SeTANNNNN ow © #Atten: 30 dB oerANNNNN
Auto Tune| Auto Tune|
Ref Offset 28.8 dB Mkr1 1.709 896 GHz Ref Offset 28.8 dB Mkr1 1.755 098 GHz
[ggeidv_Ref 30.00 dBm -26.87 dBm [ggeidv_Ref 30.00 dBm -25.628 dBm
CenterFreq| CenterFreq|
e 1.710000000 GHz| e 17 GHz|
o StartFreq| R StartFreq|
N e i 1.709000000 GHz| i S 1.754000000 GHz|
oo 7 EEIE=D Stop Freq| oo < EEIE=D Stop Freq|
1711000000 GHz| 1.756000000 GHz|
-200 -200
00 - CF Step 00 : ~ CF Step
% 200,000 kHz T 200,000 kHz
e E Auto Man| Auto Man|
-40.0 -40.0
500 Freq Offset| 500 Freq Offset|
OHz, OHz,
-60.0 -60.0
Center 1.710000 GHz Span 2.000 MHz Center 1.755000 GHz Span 2.000 MHz
#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts) #Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)
uss sTaTus: uss sTaTus:
Bandedge B4 CH1312 HSUPA Bandedge B4 CH1513 HSUPA
[BE Keysight Spectrum Analyzer - Swept SA [ B Keysi lyzer - Swept SA Lol &)
I | [ SENSEINT] [ ALIGNAUTO _[06:38:43 AM May 21, 2021 I | [ SENSEINT] [ ALIGNAUTO _[06:39:18 AM May 21, 2021
#Avg Type: RMS TRACE[12345 6 Frequency I #Avg Type: RMS TRACE[1 3345 6 Frequency
g TVPE| M o TYPE| Mt
Y e 008 oA NN Ol G 1 Free fun et
Auto Tune| Auto Tune|
Ref Offset28.8 dB. Mkr1 823.928 MHz| Ref Offset28.8 dB. Mkr1 849.078 MHz|
logeiv__Ref 30.00 dBm -19.640 dB logeiv__Ref 30.00 dBm -20.730 dB
CenterFreq| CenterFreq|
824,000000 MHz| 849.000000 MHz|
I SR SRR StartFreq)| e e StartFreq|
e 823000000 MHz| el 848.000000 MHz|
-100 -100 i
7 1300 dorf StopFreq N 4300 o} StopFreq
.1 3 825000000 MHz| \ 850.000000 MHz|
200 e 200
¥4 [~
bt oy
CF Step| e o) CF Step|
o0 200.000 kHz| o0 200.000 kHz|
Auto Man Auto Man
-40.0 -40.0
Freq Offset| Freq Offset|
-500 -50.0
OHz| OHz|
-60.0 -60.0
[Center 824.000 MHz Span 2.000 MHz| [Center 849.000 MHz Span 2.000 MHz|
jfRes BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts) jfRes BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)|
use sTaTuS: use sTaTuS:

Bandedge B5 CH4132 Voice

Bandedge B5 CH4233 Voice
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Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
F S0 A SENSEINT] ALIGNAUTO | 10:52:01AM Apr20, 2021 R ls0@ AC ot Al
] #Avg Type: RMS TRACE[1 2345 6 Frequency ] #Avg Type: RMS A 2345 € Frequency
Wide T Trig:Free Run TYPE |4 AR ~Fde— Trig: Free Run TYPE |4 oAt
Fouinitow ™ #Atten: 30 dB oerANNNNN 0: Wide G0 o 30 dB oerA NNNN N
Auto Tune| Auto Tune|
Ref Offset 28.8 dB Mkr1 823.876 MHz Ref Offset 28.8 dB Mkr1 849.118 MHz
{ggBidiv _Ref 30.00 dBm -23.19 dBm {ggBidiv _Ref 30.00 dBm -23.92 dBm
CenterFreq| CenterFreq|
824,000000 MHz, 849.000000 MHz,
StartFreq| o StartFreq|
O 823,000000 MHz| I T 848.000000 MHz|
<~
-100 e -100 -
7 50 ) Stop Freq| ~\ 50 ) StopFreq|
T 825000000 MHz, : 850,000000 MHz|
200 'Y 200
X \ .
20 et CF Step| 20 i e CF Step|
200,000 kHz, "’” 200,000 kHz,
Auto Man Auto Man
400 -400
. FreqOffset 0 FreqOffset
OHz, OHz,
-60.0 -60.0
Center 824.000 MHz Span 2.000 MHz Center 849.000 MHz Span 2.000 MHz
#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts) #Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)
usa sTaTus: usa sTaTus.

Bandedge B5 CH4132 RMC Bandedge B5 CH4233 RMC

t Spectrum Analyzer - Swept SA

wept SA

nt Spectrum Analyzer
R

S06 AC ALIGNAUTO _|10:53:48AM AC ALIGNAUTO
] #Avg Type: RMS TRACE] Frequency ] #Avg Type: RMS TRac Frequency
T T Trig:Free Run TYPE (4 AR oo Trig:Free Run TYPE (4 AR
w | #Atten:30 dB oerja NNNNN ow | #Atten: 30 dB oerja NNNNN
Auto Tune| Auto Tune|
Ref Offset 28.8 dB Mkr1 823.908 MHz Ref Offset 28.8 dB Mkr1 849.116 MHz
{ggBidv_Ref 30.00 dBm -23.08 dBm {ggBidv_Ref 30.00 dBm -24.06 dBm
CenterFreq| CenterFreq|
e 824.000000 MHz| e 849.000000 MHz|
o StartFreq| R StartFreq|
P 823.000000 MHz, B R 848.000000 MHz,
- —
~
oo 1300 ) Stop Freq| oo N 1300 ) Stop Freq|
1 825000000 MHz| \ 850.000000 MHz|
200 ¢ 200
00 " CF Step| 00 ™ CF Step|
200,000 kHz S 200,000 kHz
Auto Man Auto Man
-40.0 -40.0
500 Freq Offset| 500 Freq Offset|
OHz, OHz,
60.0 -60.0
Center 824.000 MHz Span 2.000 MHz Center 849.000 MHz Span 2.000 MHz
#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts) #Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)
uss sTaTus: uss sTaTus:

Bandedge B5 CH4233 HSDPA

Agilent Spectrum Analyzer - Swept SA

Bandedge B5 CH4132 HSDPA

Agilent Spectrum Analyzer - Swept SA

SENSEINT] ALIGNAUTO | 1054924 Apr 20,2021
#Avg Type: RMS TACE[12345 6 quency #Avg Type: RMS

Tiee s
cer/A NN

SENSEINT] ALIGNAUTO | 10:55:404M Apr 20, 2021
wacE[i234sg| Frequency

TreE[a
oerA NN KN N

n
Auto Tune| Auto Tune|
Ref Offset28.8 4B Mkr1 823.902 MHz Ref Offset28.8 4B Mkr1 849.106 MHz
{ogersv_Ref 30.00 dBm -23.11 dBm {ogersv_Ref 30.00 dBm -23.93 dBm
CenterFreq| CenterFreq|
824,000000 MHz, 849.000000 MHz|
N StartFreq| R StartFreq|
B s 823.000000 MHz, | E— 848.000000 MHz,
100 i 100 ™
: ; 1500 dein} StopFreq| : N 1500 dein} StopFreq|
825000000 MHz, 850.000000 MHz,
200 200 \ a1
200 e el CF Step 00 CF Step
200.000 kHz| T T 200.000 kHz|
Auto Man Auto Man
40.0 40.0
500 Freq Offset| 500 Freq Offset|
OHz, OHz,
60.0 60.0
Center 824.000 MHz Span 2.000 MHz Center 849.000 MHz Span 2.000 MHz
#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts) #Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)
use sTaTus. use sTaTus.

Bandedge B5 CH4132 HSUPA Bandedge B5 CH4233 HSUPA
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6. Spurious Emission

6.1. Test Specification
According to Part 2.1051, 2.1053, 22.917, 24.238, 27.53.

6.2. Test Setup
6.1.1 Spurious emissions at antenna terminals.

| Communication
Tester
E Directional coupler
EUT \
Spectrum
Analyzer

6.1.2 Field strength of spurious radiation.

1m to 4m (Antenna Tower)

e | l—AnteDW:@']z

150cm b 3m o

| (Turntable) E

Pre-Amplifier

Spectrum Analyzer | 5 I IController I—
I ]

Ground Plane

6.3. Limits

Limit <-13dBm

43 + 10Log(P) down on the carrier where P is the power in Watts.
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6.4. Test Procedure
In accordance with Part 2.1051/2.1053, the spurious emissions from the EUT were

measured. The transmitter output power was attenuated using a combination of filters
and attenuators and the frequency spectrum investigated from 30MHz to 20GHz. The

EUT was set to transmit on full power. The resolution and video bandwidth was set to
1MHz and 3 x RBW. in accordance with Part 22.917 & 24.238, 27.53. The spectrum
analyzer detector was set to Max Hold. In addition, measurements were made up to the
10t harmonic of the fundamental. The device was then replaced with a substitution
antenna, which input signal was adjusted until the received level matched that of the
previously detected emission.

(1) The EUT is tested with maximum rated TX power via the Base Station simulator.

(2) The EUT is tested in three orthogonal planes; The worst case test configuration was

record on report.

The EUT is placed on a turn table which is 1.5 meter above ground. The turn table can rotate
360 degrees to determine the position of the maximum emission level. The EUT was
positioned such that the distance from antenna to the EUT was 3 meters.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum

emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to
find the maximum emission, all of the interface cables must be manipulated according to
TIA/EIA 603-E on radiated measurement.
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6.5. Test Result of Spurious Emission

Product WCDMA/LTE/5G Mobile Phone

Test Mode Spurious Emission (Conducted)

Date of Test 2021/05/21 Test Site CTR

Test Condition WCDMA Band2 / Band4 Test Range 30MHz~20GHz
WCDMA Band5 Test Range 30MHz~10GHz

BB Keysight Spectrum Analyzer - Swept SA == BB Keysight Spectrum Analyzer - Swept SA (o) & )
[ r [s0 ac] T SENSEAN [ ALIGNAUTO _[06:48:28 AM May 21, 2021 [’ [soo ac] T SENSEAN [ ALIGNAUTO _[06:12:52 AM May 21, 2021
] #Avg Type: RMS TRACE[123 45 6 9! Y ] #Avg Type: RMS TRACE[12345 6 9! Y
Fast T Trig: FreeRun TYPE|M Fasr T Trig: FreeRun TYPE| M
FOdnow * #Atien: 20 dB DET|ANNNNN Foantow > #Atten: 2008 oET|ANNNNN
Ref Offset 28.8 dB Mkr1 895.21 MHz AutoTune Ref Offset 28.8 dB Mkr2 6.009 7 GHz AutoTune
{ogBiiv _Ref 30.00 dBm -33.90 dBm| {ogBiciv_Ref 30.00 dBm -31.138 dBm)|
1
2 CenterFreq| 2 CenterFreq|
10 515000000 MHz, 10 10. GHz,
100 StartFreq| 100 StartFreq|
20 f 30.000000 MHz| 20 1 GHz|
-30.0 - NS SR T :
400" = = - u —
w00 Stop Freq w00 Stop Freq
) 1000000000 GHz| ) 20.000000000 GHz|
-60.0 -60.0
[Start 30.0 MHz Stop 1.0000 GHz| CF Step| [Start 1.000 GHz Stop 20.000 GHz| CF Step|
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts 97.000000 MHz| [#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) | 1.900000000 GHz|
X A R " pute Man o pute Man
895.21 MHz -33.90 dBm 1.8512 GHz 19.520 dBm
6.009 7 GH; 31138 dB
FreqOffset] 2 m FreqOffset]
L OHz| L OHz|
1 1
1 ~ 1 -
use sTaTus. use sTaTus.
CSE B2 CH9262 Voice_30M-1G CSE B2 CH9262 Voice_1G-20G
Keysight Spectrum Analyzer - Swept SA. T e Keysight Spectrum Analyzer - Swept SA. To o ey
[ ® [s8 Ac] I SENSEINT] AU [06:48:49 At May 21, 2021 [ r [s0a ac] I SENSEINT] [ Aoh AL O6:13:41 A May 21, 2021
] TRece[123456|  Freduency ] #Avg Type: TRece[123456|  Freduency
PNO: Fast oo 1'ig: FreeRun | PNO: Fast o 1'ig: FreeRun |
IFGain:Low #Atten: 20 dB oET/ANNNNN IFGain:Low #Atten: 20 dB. oET|ANNNNN
Auto Tune| Auto Tune|
Ref Offset 28.8 dB Mkr1 933.62 MHz Ref Offset 28.8 dB Mkr2 16.986 1 GHz|
[ogaiay__Ref 30.00 dBm -33.771 dBm| 19 gaiav _Ref 30.00 dBm -26.905 dBm|
1
2 CenterFreq| 2 CenterFreq|
10 515000000 MHz| 10 10. GHz,
100 = StartFreq| 100 = StartFreq|
20 N 30.000000 MHz, 20 1 GHz,
300 2
-40.0
w00 Stop Freq| w00 Stop Freq|
) 1000000000 GHz| ) 20.000000000 GHz,
600 -60.0
Start 30.0 MHz Stop 1.0000 GHz CF Step| Start 1.000 GHz Stop 20.000 GHz CF Step|
[fRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| [fRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts)| 1.900000000 GHz
= Auto Man Auto Man
X v G B X v =
93362 MHz| __-33.771 dBm N 1 1.8791 GHz 20.525 dBm
FreqOffset N 3 16.9861 GHz| _ -26.905 dBm FreqOffset
| OHz, | OHz,
1 1
1 - 1 -
usa sTaTus. usa sTaTus:
Keysight Spectrum Analyzer - Swept SA == Keysight Spectrum Analyzer - Swept SA oo e
[ ® [si8 Ac] SENSEINT] ALIGN AUTO _[06:49:10 AM May 21, 2021 ®_ [s0@ AC | SENSEINT] ALIGN AUTO _[06:14:07 AM May 21, 2021
] #Avg Type: RMS TRACE[1 23456 Frequency #Avg Type: RMS Taceli 2 35| | Freauency
PO Fast T Trig: Free Run | O Fast T Trig: Free Run |
IFGain:Low #Atten: 20 dB oET/ANNNNN IFGain:ow #Atten: 20 dB. oeT|ANNNNN
Auto Tune| Auto Tune|
Ref Offset 28.8 dB Mkr1 947.49 MHz Ref Offset 28.8 dB Mkr2 5.902 6 GHz
1L%gsmlv Ref 30.00 dBm -33.96 dBm) 1L%gsmlv Ref 30.00 dBm -31.108 dBm|
1
2 CenterFreq| 2 CenterFreq|
10 515000000 MHz| 10 10. GHz|
100 = StartFreq| 100 = StartFreq|
20 30.000000 MHz| o0 ¥ 1 GHz,
300 . e —
400 — - - ~
w00 Stop Freq| w00 Stop Freq|
) 1000000000 GHz| ) 20,000000000 GHz,
600 60.0
Start 30.0 MHz Stop 1.0000 GHz CF Step| Start 1.000 GHz Stop 20.000 GHz CF Step.
[Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| [fRes BW MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts)| 1.900000000 GHz|
Auto Man — — Auto Man
N 947.49 MHz -33.96 dBm N 1.906 9 GHz 20.153 dBm
N 5.902 6 GH: 31.108 dB
Freq Offset| Z m Freq Offset|
| OHz, | OHz,
] ]
1 o 1 L
use sTaTus: use status

CSE B2 CH9538 Voice_30M-1G CSE B2 CH9538 Voice_1G-20G
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Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
T SENSEUNT] ALIGNAUTO |01:04:34 PH A 20, 2021 R Sa AC S 11530240
] Avg Type: Log-Pwr TRACE[1 2345 6 Frequency ] Avg Type: Log-Pwr a1 23a56| | Frequency
PO Fast T3 Trig: Free Run PO Fast T3 Trig: Free Run
IFGaimLow _ HAtten: 20 dB oeP NN IFGain:Low — #Atten: 20 dB oeT[ANNKNNN
et oot 205 dB MKkr1 97310 MFZ|| ~ AueTune et oot 205 dB MKr2 16,795 5 GHz]| ~ AutoTune
{ogBiiv _Ref 30.00 dBm -30.38 dBm| {ogBiiv__Ref 30.00 dBm -31.95 dBm|
1
2 CenterFreq| 2 CenterFreq|
10 515.000000 MHz 0 10. GHz,
0o StartFreq| 0o StartFreq)|
20 [y 30.000000 MHz, 20 1000000000 GHz,
-30.0 -30.0
-400 -40.0
500 Stop Freq 500 Stop Freq
1.000000000 GHz| 20,000000000 GHz|
-60.0 -60.0
Start 30.0 MHz Stop 1.0000 GHZ| CF Step) Start 1.000 GHz Stop 20.000 GHZ| CF Step)
f#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| [fRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts)}| 1 GHz|
= Auto Man = Man|
97310 MHz -30.38 dBm 18512 GHz 1882 dBm
16.795 5 GH; 31.949 dBm
Freq Offset] Freq Offset]
0 Hz| 0 Hz|
1 1
1 v 1 v
< > < >

sa STATUS. sa STATUS.

t Spectrum Analyzer - Swept SA
ALIGNAUTO __|01:05:07 PM. AC ALIGNAUTO | 11:52:224M
-Pur TRACE

| Avg Type: Log-Pwr TRACE Frequency ] o
&4 T ig: TYPE | M WA ARARA-
i = Jigrenn

PNO: PNO:
IFGain:Low #Atten: 20 dB IFGain:Low

wept SA
500 AC

nt Spectrum Analyzer
R

Frequency

Auto Tune| Auto Tune|
Ref Offset 28.8 dB Mkr1 795.30 MHz, Ref Offset 28.8 dB Mkr2 16.779 7 GHz
1o gBidy__Ref 30.00 dBm -30.14 dBm 19 gBiiv__Ref 30.00 dBm -31.51 dBm|
1
2. CenterFreq| 2. CenterFreq|
10. $515.000000 MHz| 10. 10. GHz|
oo . StartFreq| oo . StartFreq|
o0 30.000000 MHz, o0 ‘ Iy 1000000000 GHz|
-300 -300 b4
400 400
0 Stop Freq| 0 Stop Freq|
1.000000000 GHz| 20.000000000 GHz|
600 -60.0
[Start 30.0 MHz Stop 1.0000 GHz| CF Step| [Start 1.000 GHz Stop 20.000 GHz| CF Step|
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts] 97.000000 MHz| [fRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts)| | 1.900000000 GHz,
S A N LS T I O ~ |- Man T 1o ] Aute Man
N[1]f 796.30 MHz. -30.14 dBm 1N [ 1] f 1.8810 GHz. 18.48 dBm
N[ [f 167797 GHz| 31513 dBm
Freq Offset| Freq Offset|
0Hz| 0Hz|
il il
1 v 1 v
< > < >
usc status usc status

CSE B2 CH9400 RMC 30M-1G CSE B2 CH9400 RMC_1G-20G

t Spectrum Analyzer - Swept SA

nt Spectrum Analyzer - Swept SA

ALIGNAUTO | D1:05:32 PM Apr 20, 2021 R S0e AC ALIGNAUTO | 11:51:41AM Apr20, 2021
Avg Type: Log-Pwr TRACE : r Tactfiaogsg| | Frequency
o Trig:
et JHorre T e ek fethre
Auto Tune| Auto Tune|
Ref Offset 26.8 dB Mkr1 979.15 MHz Ref Offset 26.8 dB Mkr2 16.779 7 GHz|
1o geis_Ref 30.00 dBm -30.45 dBm| 1o By _Ref 30.00 dBm -31.52 dBm|
1
. CenterFreq| . CenterFreq|
0 515.000000 MHz 10 10. GHz,
00 . StartFreq)| 00 . StartFreq)|
20 .1 30.000000 MHz, 20 1 GHz,
2300 -30.0
400 -40.0 g o
50 Stop Freq| 50 Stop Freq|
1 GHz| 20. GHz|
-60.0 -60.0
Start 30.0 MHz Stop 1.0000 GHz CF Step Start 1.000 GHz Stop 20.000 GHz CF Step
j¥Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| [#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) | 1 GHz,
Auto Man) Man|
| S I
N [1]f 1.906 3 GHz 1919 dBm
N[ f 16.7797 GHz| 31520 dBm
Freq Offset| Freq Offset|
0Hz| 0Hz|
1 1
1 v 1 o
< > < >
sc status sc status

CSE B2 CH9538 RMC 30M-1G CSE B2 CH9538 RMC_1G-20G
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Agilent Spectrum Analyze:

Swept SA

Agilent Spectrum Analyzer - Swept SA
F S0 A SENSEINT] ALIGNAUTO |01:07:00 PH A 20, 2021 S00 ot 11:49:50AM
Avg Type: Log-Pwr TRACE[12345 6 Frequency ] Avg Type: Log-Pwr TRACE[12345 6 Frequency
PO Fast 53 Trig:Free Run PO Fast 53 Trig:Free Run
IFGaimLow _ HAtten: 20 dB oeP NN IFGain:Low — #Atten: 20 dB oeT[ANNKNNN
et oot 205 dB Mkr1 723.78 M| AueTune et oot 205 dB MKr2 16,812 6 GHz]| ~ AutoTune
{ogBiiv _Ref 30.00 dBm -30.92 dBm| {ogBiiv__Ref 30.00 dBm -31.79 dBm|
1

2 CenterFreq| 2 CenterFreq|
10 515.000000 MHz 0 10. GHz,
0o StartFreq| 0o StartFreq)|
20 .1 30.000000 MHz, 20 1000000000 GHz|

-30.0 -30.0

-40.0 -40.0
500 Stop Freq 500 Stop Freq
1000000000 GHz| 20,000000000 GHz,

-60.0 -60.0
Start 30.0 MHz Stop 1.0000 GHZ| CF Step) Start 1.000 GHz Stop 20.000 GHZ| CF Step)
f#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| [fRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts)}| 1 GHz|
= Auto Man Man

72378 MHz 3092 dBm 18625 GHz 1825 dBm
16.812 6 GH; 3179 dBm

FreqOffset FreqOffset
OHz, OHz,

STATUS.

STATUS.

wept SA

CSE B2 CH9262 HSDPA 30M-1G

t Spectrum Analyzer - Swept SA

nt Spectrum Analyzer
T ALIGN 01:06:43 7M. ac 1150:10 At
] Avg Type: Log-Pwr rmey— Frequency ] TRAc '— Frequency
Trig: Free Run TYPE [MUHAAAMAL Trig: Free Run TVPE IV WA
Foamtow " #Atten: 20 dB oerl? NN Fecinow ™ #Atten: 20 4B cerlANNN I
Auto Tune| Auto Tune|
Ref Offset 28.8 dB Mkr1 796.49 MHz, Ref Offset 28.8 dB Mkr2 16.815 1 GHz
1o gBidy__Ref 30.00 dBm -31.16 dBm 19 gBiiv__Ref 30.00 dBm -31.77 dBm|
1
2. CenterFreq| 2. CenterFreq|
10. $515.000000 MHz| 10. 10. GHz|
oo StartFreq| oo StartFreq|
o0 Iy 30.000000 MHz| o0 1.000000000 GHz|
300 300 t
400 400 btes e
0 Stop Freq| 0 Stop Freq|
1.000000000 GHz| 20.000000000 GHz|
600 -60.0
Start 30.0 MHz Stop 1.0000 GHz CFStep Start 1.000 GHz Stop 20.000 GHz CFStep
fiRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| [fRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts)}| 1.900000000 GHz|
S I R ) A T -~ [ Man S R A R T Aute Man
N[1]f 796.49 MHz. -31.16 dBm 1N [ 1] f 1.879 1 GHz. 18.66 dBm
N[ [f 168161 GHz| __ 31.768 dBm
Freq Offset| Freq Offset|
0Hz| 0Hz|
il il
1 v 1 v
< > < >
s starus s starus
Agilent Spectrum Analyzer - Swept SA 1 Spectrum Analyzer - Swept SA
ALIGNAUTO | D1:06:10 PH Apr 20, 2021 R S0e AC ALIGNAUTO | 11:50:58 AM Apr 20, 2021
Avg Type: Log-Pwr TRAcE ) : r Tace[r234sg| | Frequency
it A ki
Auto Tune| Auto Tune|
Ref Offset 26.8 dB Mkr1 971.84 MHz Ref Offset 26.8 dB Mkr2 16.780 3 GHz|
1o geis_Ref 30.00 dBm -30.88 dBm| 10 gBiiv__Ref 30.00 dBm -32.21 dBm|
1
. CenterFreq| . CenterFreq|
10 515.000000 MHz| 10 10 GHz,
00 StartFreq)| 00 StartFreq)|
20 .1 30.000000 MHz, 20 1 GHz,
300 -300
400 -40.0 b e
00 Stop Freq| 00 Stop Freq|
1 GHz| 20. GHz|
800 -60.0
Start 30.0 MHz Stop 1.0000 GHZ| CFste Start 1.000 GHz Stop 20.000 GHZ| CF Step)
j¥Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz, J{Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) | 1 GHz|
Auto Man) Man|
971.84 MHz N [1]f 1.9069 GHz 1883 dBm
N[1[f 16.780 3 GHz. -32.208 dBm
Freq Offset| Freq Offset|
0 Hz| 0 Hz|

sTATUS.

sTATUS.

CSE B2 CH9538 HSDPA 30M-1G

CSE B2 CH9538 HSDPA_1G-20G
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Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
T SENSEUNT] ALIGNAUTO |01:07:47 PH dpr 20, 2021 S0a AC S 114300 AM
] Avg Type: Log-Pwr TRACE[1 2345 6 Frequency ] Avg Type: Log-Pwr a1 23456 | Frequency
PO Fast T3 Trig: Free Run PO Fast T3 Trig: Free Run
IFGaimLow _ HAtten: 20 dB oeP NN IFGain:Low — #Atten: 20 dB oeT[ANNKNNN
et oot 205 dB Mkr1 897.21 MFZ|| ~ AueTune et oot 205 dB MKr2 16,820 2 GHz]| ~ AutoTune
{ogBiiv _Ref 30.00 dBm -30.29 dBm| {ogBiiv__Ref 30.00 dBm -32.16 dBm|
1
2 CenterFreq| 2 T CenterFreq|
10 515.000000 MHz 0 10. GHz,
0o StartFreq| 0o StartFreq)|
20 1 30.000000 MHz, 20 1000000000 GHz,
300 - — 300
400 400 i A
500 Stop Freq 500 Stop Freq
1.000000000 GHz| 20,000000000 GHz|
-60.0 -60.0
Start 30.0 MHz Stop 1.0000 GHZ| CF Step) Start 1.000 GHz Stop 20.000 GHZ| CF Step)
f#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| [fRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts)}| 1 GHz|
= Auto Man Man|
897.21 MHz -30.29 dBm 1.8518 GHz 1821 dBm
16,8202 GH; 32158 dBm
Freq Offset] 520 Freq Offset]
0 Hz| 0 Hz|

STATUS.

STATUS.

nt Spectrum Analyzer - Swept SA
R

CSE B2 CH9262 HSUPA 30M-1G

Swept SA

t Spectrum Analyzes

S0 AC ALIGN, 01:08:13PM AC 1:48:23 AN
] Avg Type: Log-Pur TWE'— Frequency ] e '— Frequency
Trig: Free Run TYPE [MUHAAAMAL Trig: Free Run TVPE IV WA
Fecinow ™ #Atten: 20 4B oerlP NNNN N Fecinow ™ #Atten: 20 4B oeTlANNNNN
Auto Tune| Auto Tune|
Ref Offset 28.8 dB Mkr1799.27 MHz, Ref Offset 28.8 dB Mkr2 16.827 2 GHz
1o gBidy__Ref 30.00 dBm -30.80 dBm 19 gBiav__Ref 30.00 dBm -31.94 dBm
1
2. CenterFreq| 2. CenterFreq|
0. 515.000000 MHz 10 10 GHz,
oo StartFreq| oo StartFreq|
o0 'y 30.000000 MHz| o0 1000000000 GHz|
WO 200 ‘[
-400 -400 - =
0 Stop Freq| 0 Stop Freq|
1.000000000 GHz| 20.000000000 GHz|
-60.0 -60.0
Start 30.0 MHz Stop 1.0000 GHz CFStep Start 1.000 GHz Stop 20.000 GHz CFStep
fiRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| [fRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts)}| 1.900000000 GHz|
S I R ) A T -~ [ Man I S Aute Man
Ni]f 799.27 MHz -30.80 dBm N [ilf 1.8797 GHz 18.95 dBm
N[ [f 168272 GHz| 31,945 dBm
Freq Offset| Freq Offset|
0Hz| 0Hz|
il il
1 v 1 v
< > < >
usc status usc starus
Agilent Spectrum Analyzer - Swept SA 1 Spectrum Analyzer - Swept SA
ALIGNAUTO | D1:08:38 PM Apr 20, 2021 R S0e AC ALIGNAUTO | 11:47:45AM Apr 20, 2021
Avg Type: Log-Pwr TRACE ) : r Tactfiaogsg|  Frequency
srl? NN FCEm, 7 wnsoni 20 45 serfa RN
Auto Tune| Auto Tune|
Ref Offset 26.8 dB Mkr1 770.53 MHz Ref Offset 26.8 dB Mkr2 16.764 5 GHz|
1o geis_Ref 30.00 dBm -30.69 dBm| 1o By _Ref 30.00 dBm -31.84 dBm|
1
. CenterFreq| . CenterFreq|
10 515.000000 MHz 10 10 GHz,
00 StartFreq)| 00 StartFreq)|
200 .1 30.000000 MHz, 20 1 GHz,
2300 -300
400 400 b e
50 Stop Freq| 50 Stop Freq|
1 GHz| 20. GHz|
600 -60.0
Start 30.0 MHz Stop 1.0000 GHZ| CFste Start 1.000 GHz Stop 20.000 GHZ| CF Step)
j¥Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| [#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) | 1 GHz|
Auto Man) Man|
77053 MHz N [1]f 1,906 3 GHz 1919 dBm
N[ f 16.764 5 GHz 3184 dBm
Freq Offset| Freq Offset|
0Hz| 0Hz|

sTATUS.

sTATUS.

CSE B2 CH9538 HSUPA 30M-1G

CSE B2 CH9538 HSUPA_1G-20G
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D DEKRA

Keysight Spectrum Analyzer - Swept SA ol & ul Keysight Spectrum Analyzer - Swept SA ol & ul
[’ Jsoa ac] [ SENSEANT] [ ALIGN AUTO__[06:51:47 AM May 21, 2021 [’ Jsoa ac] [ SENSEANT] [ ALIGN AUTO__[06:10:13 AM May 21, 2021
#Avg Type: RMS TRACE[1 23456 Frequency #Avg Type: RMS TRACE[1 33356 Frequency
Fast = Trig: FreeRun TVPE| M ~rssr = Trig: FreeRun TVPE| M
Foantow * #Atten: 208 OETIANNNNN \Foainlon " #Atten: 20 dB oET/ANNNN N
Auto Tune| Auto Tune|
Ref Offset 288 dB Mkr1 900.54 MHz| Ref Offset 288 dB Mkr2 16.970 0 GHz|
1o gBidy__Ref 30.00 dBm -33.65 dBm| 19 gBiaiv__Ref 30.00 dBm -26.076 dBm)|
1
2. CenterFreq| 2. CenterFreq|
0 515000000 MHz| 0 9. GHz,
oo StartFreq| oo 5 StartFreq|
20 30.000000 MHz 20 2 | IR GHz
-30.0 -30.0 - ——
400 == = e —— i 00 i
w00 Stop Freq| w00 Stop Freq|
) 1000000000 GHz, ) 18.000000000 GHz|
600 60.0
[Start 30.0 MHz Stop 1.0000 GHz| CF Step| [Start 1.000 GHz Stop 18.000 GHz| CF Step|
fRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| fRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts)| 1.700000000 GHz|
Auto Man ————————————————————————————auto Man
900,54 MHz N 17134 GHz 19,631 dBm
FreqOffset N 16.970 0 GHz| _-26.076 dBm FreqOffset
| OHz, | OHz,
] ]
1 - 1 -
uss sTaTus: uss sTaTus:
CSE B4 CH1312 Voice_30M-1G CSE B4 CH1312 Voice_1G-18G
B Keysight Spectrum Analyzer - Swept SA lole BN Keysi lyzer - Swept SA =
I | [ SENSEINT] [ ALIGNAUTO _[06:52:09 AM May 21, 2021 3 AC | SENSEINT] ALIGN AUTO [ 06:10:42 AM May21, 2021
] #Avg Type: RMS TRACE[123456 Frequency #Avg Type: RMS TRACE[123456 Frequency
Fast = Trig: FreeRun TVPE| M = Trig: FreeRun TVPE| M
Foanton ™~ #Atten: 20 dB oET/ANNNNN Foanton * #Atten: 20 dB oET/ANNNNN
Auto Tune| Auto Tune|
Ref Offset 28.8 dB Mkr1 900.54 MHz| Ref Offset 28.8 dB Mkr2 6.066 6 GHz|
1o geiav_Ref 30.00 dBm -35.973 dBm| 10 gBiiv_Ref 30.00 dBm -30.872 dBm|
1
2. CenterFreq| 2. CenterFreq|
0 515000000 MHz, 0 9. GHz,
oo StartFreq| oo StartFreq|
20 30.000000 MHz| 20 1 GHz
-30.0 1 — -30.0
400 = 400 - -
w0 Stop Freq| w0 Stop Freq|
) 1.000000000 GHz| ) 18.000000000 GHz|
60.0 60.0
[Start 30.0 MHz Stop 1.0000 GHz| CF Step| [Start 1.000 GHz Stop 18.000 GHz| CF Step|
97.000000 MHz, 1.700000000 GHz|
Auto Man Auto Man
L x__ | v _ Y
N 3 90054 MHz| _-35.973 dBm 1rsssaizl 20006 dom
FreqOffset| 0866 GHz 872 dBm FreqOffset|
L OHz, L OHz,
] ]
1 - 1 L
use sTaTus: use sTaTus.
CSE B4 CH1413 Voice_30M-1G CSE B4 CH1413 Voice 1G-18G
B Keysight Spectrum Analyzer - Swept SA lole BN Keysi yzer - Swept SA =
[ ® 00 AC | SENSEINT] ALIGN AUTO [ 06:52:32 AM May 21, 2021 [ ® Ac | [ SENSEINT] [ ALIGNAUTO _[06:11:09 AM May 21, 2021
] #Avg Type: RMS TRACE[1 23456 Frequency ] #Avg Type: RMS TRACE[1 23456 Frequency
Fast = Trig: FreeRun TYPE| My TFast = Trig: FreeRun TYPE| My
Foantow ~ #Atten: 2008 oET/ANNNNN PNO:Fast o) uatten: 20 dB o=T/ANNNNN
Auto Tune| Auto Tune|
Ref Offset 28.8 dB Mkr1 884.83 MHz| Ref Offset 28.8 dB Mkr2 6.077 9 GHz|
1o geisv_Ref 30.00 dBm -33.73 dBm| 1o geiaiv _Ref 30.00 dBm -30.734 dBm|
1
2. CenterFreq| 2. CenterFreq|
0 515000000 MHz| 0 9. GHz,
oo StartFreq| oo StartFreq|
200 30.000000 MHz| 1 GHz,
Y "
o0 " N - hA -~ o “ - e
100 e . -
w00 Stop Freq Stop Freq
) 1.000000000 GHz| 18.000000000 GHz|
600 -60.0
[Start 30.0 MHz Stop 1.0000 GHz| CF Step| [Start 1.000 GHz Stop 18.000 GHz| CF Step|
{#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| f#¥Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 1.700000000 GHz|
Auto Man Auto Man
X ] = ™ N S R S -
884.83 MHz -33.73 dBm N 17525 GHz 20.248 dBm
FreqOffset N f 6.0779GHz| __ -30.734 dBm FreqOffset
L OHz| L OHz|
1 1
1 ~ 1 -
use sTaTus. use sTaTus.
CSE B4 CH1513 Voice_1G-18G

CSE B4 CH1513 Voice_30M-1G
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